Kentucky Public Service Commission

Periodic Compliance Inspection

Utility: Bluegrass Water Utility Operating Company, LLC — Brockivn

Utility’s Principal office location: 1630 Des Peres Road, Suite 140 St Louis, MO 63131
Utility representative during inspection: Jake Freeman Arthur Faiello and Aaron Silas
Counties served: Madison

Customers: 170

Investigator:

Date(s) of inspection:

Date(s) of last inspection: Auaust 19, 2021

Deficiencies noted during the last inspection: No deficiencies noted during this inspection

Have deficiencies been corrected since last inspection?

Yes [ ] No [] N/A [X]
If no, provide a response as to why these deficiencies have not been addressed.
General Questions
[...]
bring the facility into compliance with its KPDES permit and correct the deficiencies noted in
Exhibit A. The CAP shall include, but not be limited to, an identification of actions BWUOC shall
implement to ensure compliance that includes; proper operation and maintenance to its sewage
treatment system, collection system, and disinfection unit. The CAP shall also include a list of all
actions necessary to ensure the completion of upgrades to its facility including a list of completion
dates for each action. Include in the CAP a final compliance date for completion of all remedial
measures listed,;

A. Upon review of the CAP, the Cabinet may, in whole or in part, (1) accept
or (2) decline and provide comments to BWUOQC identifying the deficiencies.
Upon receipt of Cabinet comments, BWUOC shall have ninety (90) days to
revise and resubmit the CAP for review and acceptance. Upon resubmittal, the
Cabinet may, in whole or in part, (1) accept or (2) disapprove and provide
comments to BWUOC identifying the deficiencies. Upon such resubmittal, if
the CAP is disapproved, the Cabinet may deem BWUOC to be out of
compliance with this Agreed Order for failure to timely submit the CAP. The
parties to this Agreed Order may also agree in writing to further extend the
period in which BWUOC and the Cabinet accept a revised and resubmitted
CAP.

B. BWUOC may request an amendment of the accepted CAP by writing the

Director of the Division of Enforcement at 300 Sower Blvd., Frankfort,

Case No. 2022-00432

Bluegrass Water's Response to OAG 1-34
Exhibit OAG 1-34

Paae 1850 of 2110



17.  This Agreed Order addresses only the items described above. Other than the matters
agreed to by entry of this Agreed Order, nothing contained herein shall be construed to waive or
to limit any remedy or cause of action by the Cabinet based on statutes or regulations under its
jurisdiction and BWUOC reserves its defenses thereto. The Cabinet expressly reserves its right at
any time to issue administrative orders and to take any other action it deems necessary that is not
inconsistent with this Agreed Order, including the right to order all necessary remedial measures,
assess penalties for violations, or recover all response costs incurred, and BWUOC reserves its
defenses thereto.

18.  This Agreed Order shall not prevent the Cabinet from issuing, reissuing, renewing,
modifying, revoking, suspending, denying, terminating, or reopening any permit to BWUOC.
BWUOC reserves its defenses thereto, except that BWUQC shall not use this Agreed Order as a
defense.

19.  BWUOC waives its right to any hearing on the matters admitted herein. However,
failure by BWUOC to comply strictly with any or all of the terms of this Agreed Order shall be
grounds for the Cabinet to seek enforcement of this Agreed Order in Franklin Circuit Court and to
pursue any other appropriate administrative or judicial action under KRS Chapter 224 and the
regulations promulgated pursuant thereto.

20.  The Agreed Order may not be amended except by a written order of the Cabinet’s
Secretary or a designee thereof. BWUOC may request an amendment by writing the Director of
the Division of Enforcement at 300 Sower Blvd., Frankfort, Kentucky 40601, and stating the
reasons for the request. If granted, the amended Agreed Order shall not affect any provision of this

Agreed Order unless expressly provided in the amended Agreed Order.

Case No. 2022-00432

Bluegrass Water's Response to OAG 1-34
Exhibit OAG 1-34

Paae 1851 of 2110



all requirements have been performed. The Cabinet shall notify BWUOC in writing whether it
concurs that all requirements of this Agreed Order have been completed. The Cabinet reserves its
right to enforce this Agreed Order, and BWUOC reserves its right to file a petition for hearing

pursuant to KRS 224.10-420(2) contesting the Cabinet’s determination.

Case No. 2022-00432

Bluegrass Water's Response to OAG 1-34
Exhibit OAG 1-34

Paae 1852 of 2110



CASE NO. DOW 21-3-0028
APPROVAL RECOMMENDED BY:

9/9/2021
M B. Kroe irector (Assistant) Date
Di of Enfo nt
9/24/2021
Elizabeth U. Natter, Executive Director Date

Office of General Counsel

Case No. 2022-00432

Bluegrass Water's Response to OAG 1-34
Exhibit OAG 1-34

Paae 1852 of 2110



CASE NO. DOW 21-3-0028
CERTIFICATE OF SERVICE

I hereby certify that a true and accurate copy of the foregoing AGREED
ORDER was mailed, postage prepaid, to the following this 27th day of
, 2021.

Bluegrass Water Utility Operating Company, LL.C
Attn: Jacob Freeman

1650 Des Peres Road, Suite 303

St. Louis, MO 63131

And o: Electronically mailed to

Michael B. Kroeger, Director
Division of Enforcement

300 Sower Blvd.

Frankfort, Kentucky 40601

Elizabeth U. Natter, Executive Director
Office of General Counsel

Energy and Environment Cabinet

300 Sower Blvd.

Frankfort, Kentucky 40601

e
CKET COORDINATOR

Distribution:
DOW-email
S&H
DBG

11

Case No. 2022-00432

Bluegrass Water's Response to OAG 1-34
Exhibit OAG 1-34

Paae 1854 of 2110



Chal Sngmmanng Covit Sin: Dasign

Survayyz & Mappng Constnm:tion Suppidt
-

Piytahie Watar J G Transportasion

Wastewaber Treatment W stewarar Collaction

The Defaplain Disposal — Delaplain WWTP KY(079049
Kentucky

Engineering Memorandum

Date: September 11, 2020

intreduction

The Delaplain wastewater trsatment faciy is located nonth of Genrgertown, Kentucy approximataly 13
miles north of Lexington, Kentudky. This faciity sarviass 20) residanass and 33 ootomarcal or industiial
onvributors. The system operates under Kentucky DEP Panuit number KYQI73049 and Agency D
number 3901

Existing Flows and Loadings and Projections
Tha axisting facility 1 authorized 1o treat up tn 240,000 zpd.

According tn the permit appliation submstted by Dalaplain Disposai Co |, the Row contrbution is 55%
armmarcial and 45% industrial. According t dats avaiiabla on EPA’s Echn sita and data submitrad to 21
Dasign Group, Inc. by current ownership, the flows to the farifity for 2020 are very roughly
approxamatad below:

Annual Avarage Daily Flow — 240,000 — 260,000 gpd
Maximum Monthly Average Daily Flow — 360,000 gpd
Maximum Waekly Average Daiiy Flow — 475 000 gnd
Maximum Daily Average Daity Fiow — 910,000 gpd

*  Paak Hourly Flow — 1,200,000 gpd

The maximum monthly average daily flow and peak fows are concerning relative to the existing rated
pacity and plant size. The plant has a clarifier that is 1-1/3 of the required size at this time. This i
consistent with the curent owpership's believe that 1&l is a problem and flow squalization would be
helpful, and it also makes some sense of the excursions in T35 {during wet weather).

The flow peaking factor for the facility is clearly significant, and bacause of the significant commerciai
contribution, it’s very likely that there’ significant variability and spikes in BOD, TS5 and ammonia
loadings During excursions in the past, BOD levels ware significandy higher than T3S levels, indicating
incomplete treatment. We know that one of the original S0-hp centrifugal biowers was replaced
recently (to maintain current capacity rating, not to increase asration capacity), and it’s likely that this
improvement was made to address the high BOD svents chserved. It isunclear at this time if the
improvement to blower capacity will meet demands from the flow and loading spik s, but it would seem
likety that the blower capacity is madequate based on current vs design flows.

1351 tefferson St., Suite 301
Washington, MO 63030 CONFIDENTIAL TO CSWR 636-432-5023%

13

Case No. 2022-00432

Bluegrass Water's Response to OAG 1-34

Exhibit OAG 1-34
Paae 1855 of 2110



Civil Enginearing Civil Sita Dasign

Surveying & Mapping Construction Support
Potable Water S Transportiation
Wastewater I'maatinent Wastewatar Collection

Circular clarifier with scum collection and air lift of scum to digaestar

RAS/WAS hox

Surge Chambar and transfer pump to convey stored wastawater into the aeration tank
Aerobic Digastar

Chlarina feed point and chioring contact ranks

Dachlorination faad point and dachlornation contact tanks

Contmol panels for varisus subzompaonants in the system including the controls for the clarifier,
blowers, and surga tank transfar pumps.

PD blowar that appaars to sarva the azrobic

The axisting facility has aged, showing the nead for frash coatings, protaction from exposad wires, and
spot walding rapairs, but itis in relativaly good working order.

The comminutoris no longer wtilized, and the manual bar scresn appaars to rasultin overflows
periadically from tha uncleaned bar screzn rack. The air pattern in the azration tank indicates relativaly
turbulent mixing conditions using coarsa bubble diffuser design that would likely not ba improved
significantly with diffusar raplacemant. It was unclear whether the surga tank is utilized or if tha surgs
tank transfer pumps are in working condition. The existing gaseous chloring and gasrous sulfur dioxide
systams wera in working condition acrording to the apsrators (howevar the chemical solution faed linas
were not evidint)

Functionality of the Existing Systam

The functionality of the existing plant is similar to other activated sludge systams. However, this system
is challenged by:

The system is seeing lows (and most likely loadings) significantly in excess of original capacity.
This results in the nead to carry very high mixed liquor concentrations and to maintain a very
healthy sludge age in a limited range or face challenges during wet weathar to retain hiomass.
(Based on effluent results, it appears this is a real problem here).
The existing clarifiar has a 10" depth and a 25' diamater. Because the 10-State Standards
require 12’ deep clarifiers, this tank is not acceptable as a secondary clarifier for activated
sludge systems. At the maximum 10-State Standards surface overflow rate of 1,000 gpd/sf, the
25’ diameter clarifier can only handle paak flows up to about 490,000 gpd. The peak daily fiow
and peak hourly flows to the plant significantly exceed this flow rate at this time, so the clarifier
is very undersized for use in an activated sludge application.
There is only 1-large zone of treatmant, and it’s difficult to make system repairs without
multiple tanks to allow the system to be taken off line
There are no provislons evident for using the surge tank beyond overflowing the bar screen Itis
currently not convenient to use the surge tank.

v Thereis only l-operating blower for the aeration tank, and because it's centrifugal and there’s
no modulating inlet suction valve or VFD, it's either on or off.

1351 Jefferson St., Suite 301
Washington, MO 63030 CONFIDENTIAL TO CSWR 636-432-5029

15

Case No. 2022-00432

Bluegrass Water's Response to OAG 1-34

Exhibit OAG 1-34
Paae 1856 of 2110



Civil Engivaaring Civil Sita Deasign

Surveying & Mapping Canstruction Support
Potable Water S Tranqoitation
Wastawater lreastinant Wastewatar Collection

¢ Tha addition of a tartiary autbmatic straining system will add protecticn for the systam from
800 and T3S axcursions during wet weathar avents.

¢ The usa ofan in-line UV disinfection system will be used tu achisve (oinplianca with tha
disinfection requiremants. (Note that the industrial contribution could imvpact UVT
transmittance and this should b checked nvar a parind of savaral samples prior to ordsaring
aquipmant).

»  Whilz the ahaove improvemsaats should allow a good apsrator to signifiuzantly improva
prrformance, the addition of an alum fred system to promote improvad solids capture during
wit waather evants (in both the equalization tank and in the clarifier) will provide a2 margin of
wrror to allow the system to achirve considarably improved permit complianca.

»  Thera is a potantial that 3 second clarifier will be required at soms point in the futurs if I/ issues
ncraase.

GIS shapefiles should be developed for future maintenance. System mapping at the fingertips of
the operators will enhance the level of service and timing of responses to emergency and
customer issues.

¢ Install flow monitoring, perform smoke testing, perform video inspection at selected locations,
evaluate systems and create GIS based maintenance priority list to haip understand and reduce
the e of | and | on the system.

® A manual transfer switch should be installed at each lift station to allow for the use of a portable
generator during emergencies.

1351 Jefferson St., Suite 301
Washington, MO 63090 CONFIDENTIAL TO CSWR 636-432-5029

17

Case No. 2022-00432

Bluegrass Water's Response to OAG 1-34

Exhibit OAG 1-34
Paae 1857 of 2110



Civil Enginaaring Civil Sits Dessign

Survayiry & Mappag Construction Suppoit
Putable Wastar Transportation
Waithwaber Treatmesnt Wastewatar Collaction
8ar SCroen
Gaseous Chlorine Storage
1351 Jafferson St., Suite 301
Washington, MO 63090 CONFIDENTIAL TO CSWR 636-432-5029
19

Case No. 2022-00432

Bluegrass Water's Response to OAG 1-34
Exhibit OAG 1-34

Paade 1858 of 2110



DOW 21-3-0028 - De ap ain Disposal Company
AO

Final Audit Report
Created: 2021-08-09
By: Mandy Keubler (mkeubler@cswrgroup.com)
Status: Signed
Transaction ID: CBJCHBCAABAAgimcUz75rg0q87iMyBXrQysNUOZpewV3

2021-08-10

"DOW 21-3-0028 - Delaplain Disposal Company AQ" History

]

0

Document created by Mandy Keubler (mkeubler@cswrgroup.com)
2021-08-09 - 9:20:50 PM GMT- IP address: 71.10.211.134

Document emailed to Josiah Cox (jcox@cswrgroup.com) for signature
2021-08-09 - 9:21:27 PM GMT

Email viewed by Josiah Cox (jcox@cswrgroup.com)
2021-08-10 - 4:18:35 PM GMT- IP address: 12.127.143.250

Document e-signed by Josiah Cox (jcox@cswrgroup.com)
Signature Date: 2021-08-10 - 4:18:47 PM GMT - Time Source: server- IP address: 12.127.143.250

Agreement completed.
2021-08-10 - 4:18:47 PM GMT

Adobe Sign

Case No. 2022-00432

Bluegrass Water's Response to OAG 1-34
Exhibit OAG 1-34

Paae 1859 of 2110



L G ASS AT

Utility Operating Company

March 17, 2022

Nicholas Fields

Kentucky Department of Environmental Protection
Division of Enforcement

300 Sower Blvd., 3" Floor

Frankfort, KY 40601

Bluegrass Water Utility Operating Company, LLC
Delaplain Disposal WWTP

KYPDES Permit No. KY0O079049

Agency No. 3901

Corrective Action Plan

In light of the Delaplain Disposal WWTP’s failure to meet permitted limits, Bluegrass Water submits the following
corrective action plan.

BWUOC has recently purchased this treatment plant. With the change of ownership, operational modifications have
been implemented and are ongoing. Due to the poor maintenance of the facility by the previous ownership, the current
plant is not capable of consistently meeting limits.

1. Causes of Effluent Violations
e Ammonia
¢ Total Suspended Solids (TSS)
¢ Carbonaceous Biological Oxygen Demand (CBOD)
¢ E. Coli

A review was performed of EPA’s Echo compliance website which lists violations. At the time of Bluegrass Water's
acquisition of the Delaplain WWTF, it had been in a state of “Significant noncompliance” for the previous 12 quarters
with numerous effluent exceedances as well as notices for improper maintenance and operations of the facility.
Following acquisition by Bluegrass water, operational improvements, facility cleanup, and basic repairs have begun and
while facility performance has improved the facility continues to exceed permitted limits for Ammonia, total residual
chlorine, E.coli, Ammonia, Total suspended solids, and CBOD. The facility is reaching capacity limitations, as the average
daily flow and peak flows periodically exceed the rated capacity of the plant. The new operators have significantly
improved the average performance of the facility, but the organic and hydraulic overloading conditions remain and
during wet weather events, the facility is at risk of continued violations. The heavy organic loading also results in having
minimal sludge storage capacity.

2. System Evaluation and Corrective Actions

Improvements must be made to the facility, including process modifications in order for the plant to reliably meet
permitted limits. Mission Monitoring system has already been installed and is being utilized to remotely monitor the